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Report No./{45%5: A2111132-C01-R07-V1 Page 1 of 6/551 11,3t 6 7t
Applicant: Shenzhen Esun Industrial Co., Ltd.
FIETA: TYI e A R AR
Address: Wuhan University Building A403-1 and A901, No.6 Yuexing 2 Road,
Nanshan District, Shenzhen, China
#o Ak YR L X B 3E 6 SIRIURSFATYIF=BE K A403-1 & A901

The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client:
DA IR it Bk iR B i B IE SR BTN -

Sample Name/#E 5 & Fk ePA12

Sample Received Date November 12, 2021

R 2021411 H 12 H

Testing Period November 12 - 18, 2021

R H 191 20214F 11 A 12 H%E 20214F 11 A 18 H

Test Method & Test Result Please refer to following pages.

Rl Tl WEET—

Test Requested /Il E R Result/g5R

As specified by client, according to RoHS Directive 2011/65/EU with amendment (EU)

2015/863 to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent Chromium(Cr(VI)),
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDES), Dibutyl

phthalate(DBP), Benzylbutyl phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP) and

Diisobutyl phthalate(DIBP) in the tested materials of the submitted sample(s). Pass 5%
ARAEF 71 EOR, KA 4 2011/65/EU K 1146 4-(EV) 2015/863 XJ T sckf ks bt 195

(Pb), ##(Cd), 7K(Hg), 7N (Cr(VI)), ZPUKA(PBBs), ZIR_fif(PBDES), 7

HIR — T ER(DBP), 44K _HIMR TR R H(BBP), 4P _HIR— ZJJ%EE%@H(DEHP)%VM&

TR 5 T HR(DIBP)AA T o

Tested by: f? M Approved by:

E M £ X

Reviewed by: ; Date of issue: November 24, 2021
OB %R HH: 2021411/ 24H

Shenzhen Alpha Product Testing Co., Ltd./ IR /R 7 S A 56 bR 2 &
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
T ARAE RN 55 22 DA 7K A TE ST % 25 IR B /R VR AGL IR
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Tested Material Description/AllEFRHER

White plastic /[ {238}

Test method/&W 5k
Measured
Tested Item(s)/ Test Method/ Equipment(s)
o I i o
Krusm H B 75 S
Lead (Pb)/ 4% (Pb) IEC 62321-5:2013 ICP-OES
Cadmium (Cd)/ %#(Cd) IEC 62321-5:2013 ICP-OES
Mercury (Hg)/ 7k (Hg) IEC 62321-4:2013+AMD1:2017 ICP-OES
. NN IEC 62321-7-2:2017 and/or W
I(—lce:(({a/\ll)?lent Chromium (Cr(VD))/ 7<% determination of Total Chromium | g;)/glé/s
by IEC 62321-5:2013
Polybrominated Biphenyls (PBBs)/ A i
4RI (PBBS) IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDES)/ A g
%8 Bk (PBDES) IEC 62321-6:2015 GC-MS
Phthalates(DBP, BBP, DEHP, DIBP)/
AR HIRREE (SFA —HR T BE(DBP),
SRR HR T HRHR(BBP) . 47K —HIR — IEC 62321-8:2017 GC-MS
LIECILBR(DEHP) . 487K " HIR — 5% T g
(DIBP))
Test Result/Z&H
MDL EU ROHS Limit
Tested Item(s) Result Fr ek B
; EU RoHS FRME
S I 2R (mg/k o
Lead (Pb)/ #i(Pb) N.D 2 1000
Cadmium (Cd)/ £#%(Cd) N.D 2 100
Mercury (Hg)/ 7k(Hg) N.D 2 1000
Hexavalent Chromium (Cr(VI))/
S (Cr(Vv1)) N.D 8 1000
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Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
T ARAE RN 55 22 DA 7K A TE ST % 25 IR B /R VR AGL IR



TEST REPORT
Rk ey

Report No./4g5'5: A2111132-C01-R07-V1 Page 3 of 6/553 71,4k 6 11

iy

Test Result/g55

Tested Item(s) Result ﬁﬁgilggh[ﬁ EELLJJ FEQ%HHSSII_SEE
KR E HRMIk) | “a/ka) (ma/kg)
Monobromobiphenyl (MonoBB) /— &Ik N.D 5 /
Dibromobiphenyl (DIiBB) / - JRExZE N.D 5 /
Tribromobiphenyl (TriBB) /=4 N.D 5 /
Tetrabromobiphenyl (TetraBB) /PUjR I N.D 5 /
Pentabromobiphenyl (PentaBB) /TR B N.D 5 /
Hexabromobiphenyl (HexaBB) /75 B A4 N.D 5 /
Heptabromobiphenyl (HeptaBB) /- IR B N.D 5 /
Octabromobiphenyl (OctaBB) //\JiIpA: N.D 5 /
Nonabromobiphenyl (NonaBB) /JLIREEAE N.D 5 /
Decabromobiphenyl (DecaBB) //REA N.D 5 /
m of polybrominat iphenyls (PBBs)/
;‘J‘?ﬂ;ﬁgggsﬁﬁa ed biphenyls (PBBS) N.D / 1000
Monobromodiphenyl ether (MonoBDE) /— 5 — 5fi# N.D 5 /
Dibromodiphenyl ether (DIBDE) /& — Kk N.D 5 /
Tribromodiphenyl ether (TriBDE) /=% — Kk N.D 5 /
Tetrabromodiphenyl ether (TetraBDE) /PUyR — 2Kk N.D 5 /
Pentabromodiphenyl ether (PentaBDE) / F1.JR — K[k N.D 5 /
Hexabromodiphenyl ether (HexaBDE) /773 — K[k N.D 5 /
Heptabromodiphenyl ether (HeptaBDE) /- 77 — ik N.D 5 /
Octabromodiphenyl ether (OctaBDE) //\ 7R —Z&[i# N.D 5 /
Nonabromodiphenyl ether (NonaBDE) /JLIR — Kk N.D 5 /
Decabromodiphenyl ether (DecaBDE) /7R — 2K N.D 5 /
Sum of polybrominated diphenyl ethers (PBDES)
LI —FRBk (PBDEs) B & N.D / 1000
Dibutyl phthalate(DBP) /44— H iz — T fig(DBP) N.D 50 1000
o | w | oo
o | @ |

Remark: MDL = Method Detection Limit/J5 4G i R
HE: N.D = Not Detected (<MDL)/ KA (/NTIT AR )
mg/kg = ppm = parts per million/ 5 J7 53—
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1. Lead(Pb)/45(Pb), Cadmium(Cd)/4#%(Cd), Chromium(Cr) /4%(Cr)

Weigh sample and place it Add digestion reagent Digest the sample
in a vessel — AR = WA
PrREtedh T2
Dry Ashing/
Alkali Fusion/ Residue
—|  Acid Dissolution [ — R ||
: FHIRAR I IR Filtration

Analyzed by Make up with M7 A B e
ICP-OES Deionized |+

JH ICP-OES = water N

57 KETKER .
Solution
[l
2. Mercury (Hg)/ 7&(Hg)

Weigh sample and place it in a Add digestion reagent Digest sample in
microwave digestion vessel > P A —>| microwave digestion oven
PR FE S TR i as TETRGE T ff by v T S

Alkali Fusion/
Acid Dissolution Residue
—| W o s [
- AE PR Filtration

Analyzed by Make up with ik
ICP-OES deionized  [+|

H ICP-OES — water N

il EETIKER ,
Solution
Rl

3. Hexavalent Chromium (Cr(V1)/7S#H4&(Cr(VI))
(1) IEC 62321-7-2:2017

Shenzhen Alpha Product Testing Co., Ltd./ IR B 5 i A 1A B 7
Building i, No.2, Lixin Road, Fuyong Street, Bao'an District, 518103, Shenzhen, Guangdong, China
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Weigh sample and place it Add digestion solution Digest the sample
in a vessel —> P A m— THARFE
PR iedh TA4 M
iy
Add test solution Adjust the pH value Cool and filter
A A R K—— of the solution G R,
PR pH H
U
Adjust the pH value Make up with Analyzed by UV-Vis
of the solution > deionized water — i UV-Vis 534
JH RSP pH MEBETKER

4. Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)/

ZWRKAE(PBBs), ZIR_IKEL(PBDES)

Weigh sample and Extracted with organic Concentrate the extract
place it in a thimble — solvent —> R G5 2R BUTR
Pregkesh TEE FIA BT R A I
Analyzed by GC-MS Make up with Transfer the extract into a
H GC-MS 7r#r K—— organic solvent K— volumetric flask
AL E 2 MR EIA IR B A A
5. Phthalates/4F4 _H#2HEg (DBP, BBP, DEHP, DIBP)
Weigh sample and Extracted with Precipitate with a second
place in a sealable glass ——> organic solvent ——> organic solvent
PraAeah T H 28 T AW AEIR M5 — AL TTE
Analyzed by GC-MS Transfer the extract into a GC vial
Fi GC-MS 43t <—— RS AEBUAM A GC /MY
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Tested sample photo(s)/&AES & H
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Remark/£&1E:
Modification Version Number to (V1)MEM A S E(V1),

The original Test Report No. A2111132-C01-R07 (VO) (Version number: VO) dated November 18, 2021
was modified on November 24, 2021 due to include the following changes

SR 45 A2111132-C01-R07 (VO) (hiA5: VO ) Byfili e, 2% HIiHhy 2021 4 11 J] 18 H,
et T 2021 4F 11 J 24 HAEH LB
- Modify the address of the applicant.
PR T R L
--- End of report ---
- GG -
Statement:
=LE
1. The sample(s) and sample Information was/were provided by the client who should be responsible for
the authenticity which ALPHA hasn’t verified;
FE b SRE a5 B I A 4t AR D B SR 1 57, ALPHA RAZSEHELS:
2. The result(s) shown in this report refer(s) only to the sample(s) tested,;
ARG R 45 A0S R A it £ 5%
3. Without written approval of ALPHA, this report can’t be reproduced except in full.
A2 ALPHA 51 [F) 5, AR fil AR
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